

Range	Colour Number	SKU Name	Refer to Slip Test Report	SRV Slip Rating SRV Value
Opus Glue Down	SP111	OPUS LIMESTONE LUNA	Opus Tile SRV30	SRV30
	SP115	OPUS LIMESTONE NERO		
	SP114	OPUS LIMESTONE OMBRA		
	SP213	OPUS LIMESTONE TRAVERTINE URBUS		
	SP211	OPUS MARBLE MICO		
	SP215	OPUS SLATE FERRA		
	SP214	OPUS SLATE FORMA		
	SP217	OPUS STONE ARGENTO		
	SP216	OPUS STONE FUMO		
	SP212	OPUS TRAVERTINE TERRA		
	WP414	OPUS WOOD ARGEN	Opus Plank Smooth SRV26	SRV26
	WP315	OPUS WOOD AURUM		
	WP329	OPUS WOOD BLEACHED GREY WALNUT		
	WP318	OPUS WOOD CARBO		
	WP311	OPUS WOOD GRANO		
	WP313	OPUS WOOD IGNEA		
	WP312	OPUS WOOD PALLEO		
	WP316	OPUS WOOD RUBRA		
	WP319	OPUS WOOD TALPA		
	WP423	OPUS WOOD AVENA	Opus Plank Grained SRV27	SRV27
	WP422	OPUS WOOD COLUMBA		
	WP413	OPUS WOOD MAGNA		
	WP411	OPUS WOOD NIVEUS		
	WP421	OPUS WOOD RUBESCO		